‘ 4  FCC Test Report of B890-66 P
” S——"
'l} “  FCC ID:QISB890 jlac-MrA
Huawel  IC: 6369A-B890 TN resmme

Appendix C

Occupied Bandwidth
According to FCC part 2.1049 & Part 24 Subpart E & RSS-133

Report No: Confidential Information of Huawei. Pagel, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ ' FCC Test Report of B890-66 e
ag FCC ID:QISB890 S é ;

-

HUAWE  IC: 6369A-B890 P

ol J

TESTING

TABLE OF CONTENTS

TABLE OF CONTENTS ...ccoetiiitittttetetmemmeeeemeeemeeeeeeeseeeeeeeseeeseseesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 2

TABLE 1 MEASUREMENT RESULTS BAND 2.......ccciiiiiiiiiiiiiiiiiiiiiisisisississssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 6

1 FORWCDMA BAND 2......cciiiiiiiinnniiiiiiiiniinnnieieiiiisnnssieesiissmmsssesssisissmmsssssssisissmmsstsesssssssmassstesssssssssssssssssssssssssnnsaes 7

1.1 TESTIMIODESTIMIL...ceeiietiiie ettt e ettt e e te e e sttt e e et e e e e aetaeesasbaeeastaeesassseeesasseaeaassseeeanssseeasseeeeansseseanssaeesansseeeanssenennen 7
1.1.1 (001 11 T=1 I S 7
1.1.2 (0L 11 T=1 I PSS 8
1.1.3 (0 o T T =1 I OO USSR UUPPPNY 9

2 FORLTE BAND 2.....cuuiiiiiiiiiiiiiiiiiiiiiiiiiisisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 10

2.1 TEST IMIODESTIMIA ...ttt ettt e e e e e e ea e e e e e e s e et s b eeeee s e s b s b seaeesessasaaseeesssssaanssseessssstannssesesessrrnnneeeesseres 10
2.1.1 Channel BanAWIidth = 1.4 MHZ........ccooooeeeeeeiiiiieeeeeeeee e 10
2.11.1 (00T T 1Y = TSR UTRUPPPTN
et R O I 0 1 1] (1 2 2 - ISR
2.1.0.1.2  QPSK/LIRB H M@X..uttttiittieiiteeeeeteeesetteeeeesteessatessesatesssssessssssessasssessssesssssseesasseesssssesesssseesassseesssseesssssesssseesasssessssseens
2.1.1.1.3 QPSK/non-1RB #mid/2 ...
bt O S 0 121 (A 1|22 3ROSR
2.1.1.2 (00T T TV I Y SRR PPN
2.1.1.2.1 QPSK/IRB#0 ....coceuene.
2.1.1.2.2 QPSK/1RB # max.............
2.1.1.2.3 QPSK/non-1RB #mid/2 ...
2.1.0.2.4  QPSK/FUII RBS..eeeeieeieeetete ettt e ettt e e et e ettt eesetateseaeeeeassaessasaeessssaesesasseesesseeessaeeesssseesassseesaseessssasesanseeesaraeeesraeens
2.1.1.3 (00T T T T=Y e ISR SURUPPRRN
2.1.1.3.1 QPSK/IRB#0 .....ccceuene.
2.1.1.3.2 QPSK/1RB # max.............
2.1.1.3.3 QPSK/non-1RB #mid/2 ...
b R T S 0 11 (V1| 2= RS
2.1.2 Channel BANAWIATN = 3 MHZ......ccooooeeeeeeeeeeeeeeee e, 22
2.1.2.1 Channel =B.....ccccoeeeeveeeeinennn,
2.1.2.1.1 QPSK/IRB#0 ....ccoceu..e.
2.1.2.1.2 QPSK/1RB # max
2.1.2.1.3  QPSK/NON-LRB HMIA/2 ..ottt ettt ettt e sttt s et e e sttt e e s ate e e s eateessbbeeesabeeseaseeeesasbeeesbaeesessesesenbeessnbaeessreeeas 24
b R S 0 11 (1| 2= RS
2.1.2.2 Channel =M.....ccccceeeevveennnenn.
2.1.2.2.1 QPSK/IRB#0 ....ccoceuene.
2.1.2.2.2 QPSK/1RB # max
2.1.2.2.3 QPSK/non-1RB #mid/2
b A S 0 11 (U124 = RS
2.1.2.3 Channel =T ...ccooveviviieeenen,
2.1.2.3.1 QPSK/IRB#0 ....ccoceu.ne.
2.1.2.3.2 QPSK/1RB # max.............
2.1.2.3.3 QPSK/non-1RB #mid/2
b T S 0 11 (1|22 3RS
2.1.3 Channel Bandwidth =5 MHz.....................
2.1.3.1 Channel =B....ccccvevvveeennenn.
2.1.3.1.1 QPSK/IRB#0 ....ccoceu..e.
B T 0 1oL (A 1 22 - 4 = RS
2.1.3.1.3  QPSK/NON-LRB HMIA/2 ..ottt ettt e e ettt s e et e e sttt e s eate e s seaaeeesaeeeesmbeesessteessasaeeesbeeesesaesesnbeessbenessreeeas
2.1.3.1.4 QPSK/full RBs
2.1.3.2 Channel =M......ccccceevvveennenn.
2.1.3.2.1 QPSK/1RB#0
2.1.3.2.2 QPSK/1RB # max

Report No: Confidential Information of Huawei. Page2, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ §  FCC Test Report of B890-66 U,
§@ FCC ID:QISB890 %@

HUAWE  IC: 6369A-B890 Y e

2.1.3.2.3  QPSK/NON-TRB HMIA/2 ..oereeieeietieeee ettt ettt et e et ete s e te e et e ebeeeaee e teeeaseeteseaseesaseenbeeeaseessesaseeasesenseesseesreeanes 40
2.1.3.2.4  QPSK/FUILRBS....ccttiiteeeurieiee ettt eetee et eeteeeteesteeeebeestaeesbeesabeeaseseabeessseanbeessseessaesaseesesensaesaseenseesaseersaesaseeseessseesseesseenns 41
2.1.33 Channel =T............. .42
2.1.3.3.1 QPSK/1RB#0.......... .42
2.1.3.3.2 QPSK/1RB # max............. .43
2.1.3.3.3  QPSK/NON-1RB HMIA/2 ..oureiiiieeiieeteectie ettt ste e etees vt e steeebeeeteeebeestaeebaesaseeseesaseessseenseessseestaesaseeseesnseesseesreennns 44
2.1.3.3.4  QPSK/FUIL RBS....ccuvieteeeueieiee ettt eitee et eeteeeteesteeeebeestaeesbeesabeeaseseabeeesseaaseessssessaesaseeseseasaesaseenseessssertaesaseeseessseesseesseenes 45
2.1.4 ChaNNe! BANAWIATN = 10 MHZ ...ttt et ettt e et ee sttt e e e e eesstsasaaesseesssasssbasseeessssassees 46
2.1.4.1 (013 =Y T =Y I TSRS
e T 0 O R O 1 (1= F 20 ROt
D 0 B 1 A= 2 4 = ROt
2.1.4.1.3 QPSK/non-1RB #mid/2 ...
2.1.4.1.4 QPSK/full RBs.....
2.1.4.2 Channel =M............. .
D S R 1 1= 2 0 RO
2.1.4.2.2  QPSK/LRB # M@X.1eiiitiiirieireeiieeiteeeiteeiteeeteeetteesteesseesseesaseeasesessseessesseeasesessesasseasesersaesassssesssssessesaseeasesenseesteesnseesses
2.1.4.2.3  QPSK/NON-1RB HMIA/2 ..ecreiiiieetieeee ettt ete et e ete e eteeebeeeteeebeestaeebaesaseeeseeessaesasesbeesaseessesaseeaseesnseesteesreennns
2.1.4.2.4  QPSK/FUILRBS....ccuviiteeetiieitee ettt eette ettt e eteeeeteeeteeeeteeetaeeebeesabeeasaseabeeesseaaseeasesersaesaseesesessaesasssbeessssessesaseeasessnseesseesseesses
2.1.4.3 (@14 =Y T =T I SRR
D e B0 R 0 1 A 1= F 20 USRS
2.1.4.3.2 QPSK/1RB # max.............
2.1.4.3.3 QPSK/non-1RB #mid/2 ...
2.1.43.4 QPSK/full RBS.....cceeevvrereennee.
2.1.5 Channel BanAWidth = 15 MHZ........cooooeeeeeeiiiiiiiiee e 58
2.15.1 (01T T =T TS UR PR 58
2.1.5.1.1  QPSK/LRB H 0 .oeecveieieeeieiecieeete et e ecteeeteeeteeetteeebeeetaeeebeesabeeaseseabeeesseaabeeasesessaesaseeseseabeeeasesnbeesaseetsesabeeaseeenteesteeereennes 58
2.1.5.1.2  QPSK/LRB H# M@X.1eiiitiiiriiireeiteeiteeeireeieeeiteestteeeteesaeesssesaseeasesessseasseaseessssesaesssseasesensaesssssseessssessesaseeasesenseesseesnseesnns 59
2.1.5.1.3  QPSK/NON-TRB HMIA/2 ..oereiieieetieeee ettt ettt et e et ete e et e e et e ebeeeaaeeteeease e bessaseesaeeenbessaseetsesateeaseserseesreesreeanes 60
2.1.5.1.4  QPSK/FUILRBS....cveiitieeteeetee ettt et e et eteeete e et e et e eaaeeeteeeateeeaeseateeeseeeabeeeseserseeenseeasesenseesaseanbeeeaesertsesateenseserseesteesnreeanes 61
2.1.5.2 Channel =M............. .62
2.1.5.2.1 QPSK/1RB#0.......... .62
2.1.5.2.2 QPSK/1RB # max............. .63
2.1.5.2.3  QPSK/NON-TRB HMIA/2 ..ecuvierieiiiteeie et et eete et e et ste st e teete e besta e beetaesbeessessesssensesssesbeessebeessesseessebeessesteensenseeanens 64
2.1.5.2.4  QPSK/FUIIRBS...ccvieuieieiteeitieteeite et este et e testeesse et ebesteebeeseeseesaesseassasseesaenseesseseessenbeessesseessenbeessesseessenseesseseensebennsanns 65
2.153 (00T 0T o T=Y e IO UTRRPPRRN 66
2.1.5.3.1  QPSK/LRB H 0 .oeecveieieeeiieeetee ettt eeteeecteeeteeeteeeteeeeteeetaeeeteesabeeaseseabeeeseeabeeasesersaeeaseeasesenbeesaseebeeaaeeebsesabeeaseeenteesteeereeanes 66
2.1.5.3.2 QPSK/1RB # max............. .67
2.1.5.3.3 QPSK/non-1RB #mid/2 ... .68
2.1.5.3.4  QPSK/FUII RBS...ecvieueiieiteeitieteeiteeteeite et estesteesseeteeseeteebesssesseesaesseassasseessenseesseseessenseessesseessenbeessesseessenseesseteessensennsanns 69
2.1.6 Channel BAnNAWIdth = 20 MHZ........ccoooeeeeeeeeieeeeeeee e, 70
2.16.1 (0T T T - SRR STRRPPRTN 70
2.1.6.1.1  QPSK/LIRB H 0 .eeeveeeveeeueeeetee ettt eetee et e eteeeteeeteeeeteeetaeeeteesabeeaseseabeeessesbeeasesersaeeaseeasesenseesassebeeasseessesnseeaseeenteesteesareennes 70
2.1.6.1.2  QPSK/LRB # M@X.ueeuiiitiireerierieireiteesseasesseeseesseessessesssessesssessesssesesssessessssasesssessessssssesssessessssssessessesssessesssessesssessesssenns 71
2.1.6.1.3  QPSK/NON-TRB HMIA/2 ..ecuvierieiieiteeticeecie ettt et este ettt et esteete e besteebeebaesbeetsessesssenseessesbeessebeessesseesseseessesteensenseenrenns 72
2.1.6.1.4  QPSK/FUILRBS....cvvieteeeteeectee ettt eette et eeteeeteeetee e eteeetaeeeteeeabeeaseeeabeeessesabeeesesersaeeaseeasesenseesassenbeeasssertsesaseeasessnseesteesnseenses 73
2.1.6.2 Channel =M............. .74
2.1.6.2.1 QPSK/1RB#0.......... .74
2.1.6.2.2 QPSK/1RB # max............. .75
2.1.6.2.3  QPSK/NON-TRB HMIA/2 ..oeveiieiieiieeieeeee ettt ettt et e et ete e et e e et e et e esaeseteesatsebessateesaesenbeesaesetsesateensessseeesseesreeenes 76
2.1.6.2.4  QPSK/FUILRBS....cuvietieeteeeetee ettt eett e et e eteeeeteeeteeeeteeetaeeeteeeabeeaseseabeeessesbeeesesersaesaseeasesenseesasesbeeasseetsesaseeasessnseesteesreennes 77
2.1.6.3 (@00 1Y I IO SRRSO UU TR PPRRN 78
B T T R 0 1= A 1= F - 210 LT 78
2.1.6.3.2 QPSK/1RB # max............. .79
2.1.6.3.3 QPSK/non-1RB #mid/2 ... ..80
2.1.6.3.4  QPSK/FUILRBS....cueietieeteeeetee ettt eete e et e eteeeteeeteeeeteeetaeeeteeeaseeaseseateeessesbeeeaesersaesaseeasesenseesasesbeesaseessesaseeaseesnseesteesreennes 81
2.2 TEST IMIODESTIMIS . iieeeeetiie et e eeeeee e e e ettt eeeeeeeeeaat e eeeeeeeasaaaaaeeeesessaaanneaeesssssnnnsaesssssssnnnsesesssstannsessssssssnnneneeeseres 82
2.2.1 ChANNEI BANAWIATN = 1.4 IMIHZ oottt ettt e e e e e e et a e e e eessasaseaaseessssssseasseensssssssens 82
2.2.1.1 (01T a T 1Y SRR PPPPN 82
Report No: Confidential Information of Huawei. Page3, Total153

SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ 4  FCC Test Report of B890-66
\}@ FCC ID:QISB890

Huawel  IC: 6369A-B890

by 2 O R U107 N1V A N1 : 0 TSR
2.2.1.1.2  16QAM JIRB H M@X .eiittriiiireieiitieeeiiteeeeeiteeeessteeeeesaesesssesesassesssaseesessasesasaseesessesesssesssatesessssesesnsesesasssesssbeeesaseessesseees
2.2.1.1.3 16QAM /non-1RB #mid/2..
2.2.1.1.4 16QAM /full RBs...

2.2.1.2 Channel =M................
2.2.1.2.1 16QAM/1RB #O0.......
2.2.1.2.2 16QAM /1RB # max...........
2.2.1.2.3 16QAM /non-1RB #mid/2..
2.2.1.2.4 16QAM /full RBs................
2.2.13 (13- Y =Y 1 USSR
b R T R (10 7 N1V 1= 0 TSRO
2.2.1.3.2  16QAM JIRB H M@X .ueeiuiiiiteeiieeitieeireeiteeeiteesteesteesaeesssesseeaseseseessseasessssseseessseeasesaseesssesasesssseesaesaseeasessseesssesnsessnns
2.2.1.3.3  16QAM /NON-TRB HMIA/ 2. eeeieeeeeeeeeee ettt ettt ettt e e et e e sttt e e et e e e s tteessateeesaaaeeesasseesasaeeesasbeessssasesssbeessraeesssreeeas
2.2.1.3.4  16QAM JFUI RBS ..uvviiiieeiie ittt ettt ettt e ettt e et e e st eesaeesessaeeesaaeeessasaesessasessnseeessaesesssseesasaeeessaeessssesesssbeeesseaessraeeas
2.2.2 Channel BANAWIATN =3 MHZ.......ccooooeeeeeeiiiiieeeeeee e
2.2.2.1 Channel =B.......ccoceeevvevecnnnnnn.
2.2.2.1.1 16QAM/1RB#0
2.2.2.1.2  16QAM JIRB H M@X .eiitriiiitteiiiitiieeiittieeeiteeeesttteeeetaeeestesssssseessasteeesaeeseastssssassesessesesastesesassesesnsasesassesesssbeeesareeesasseeeas
2.2.2.1.3  16QAM /NON-TRB HMIA/2.cceeierieeeieetee ettt ettt ettt et s et e et e et e et e e e teeebeeetesesteesaeeebeeeaseetsesateeasessrseesseesnreeanes
2.2.2.1.4  16QAM JFUI RBS .vvveeiieeie ettt ettt ettt e ettt e e et e e s etateesaaesesssaeesasaeessssaeessasseesasseesssaeeesssseesassseessaseessssasessssaeesssseessssseens
2.2.2.2 [0 =TT 1Y I | R URUSTRUPPRRN
by A R 1107 N1V N1 : 0 TSR
2.2.2.2.2  16QAM JIRB H M@X eettttttiiitieeeireeesieeeseeteeesatesseatessssaessssssessasssesssssesssssessasssesssssessssseesssseesssssesssssessseeessrssesssssees
2.2.2.2.3  16QAM /NON-TRB HMIA/2.cceeiitieeeeeeeeee ettt ettt eae et e e et e et e e e b s eteesateebeeeseseteesaseenbesanteesssesnbeeasesenteesaseans
2.2.2.2.4  16QAM JFUI RBS c.eeveeeieeiie ettt ee e ettt e ettt eete e e s ettt e sstaeeesaaseesesaeeesstseessssseesasseesesssaeessssessnsaeessssaesssseesssseesssseessssnes
2.2.2.3 (00 F=Ta T o T=Y I RO PRRP
B T R (10 7 1Y N : 0 TR RRRRRRRRRN
2.2.2.3.2  16QAM JIRB H M@X eettuttiiiiitieeiirieeieteeseereeeseseesseseesssssesssiaseesastessssssessssessastesssssesssssstesssssessssssessssseessssseesssseesssnes
2.2.2.3.3  16QAM /NON-TRB HMIA/ 21 ueeieieeiee ittt ettt ettt ettt e st e e s ettt e s sttt e s sateessbteesaabaeessastessabaeesassaessssseessssessssseessssees
2.2.2.3.4  16QAM [FUI RBS .uvviiiieieieietee ettt te ettt ettt e e ettt e e et eeeate e s sateeesabeesssataeesabbeeesnbeeesessesesanbeeessbessensseessabeeesarteesensees
2.2.3 CRANNEGI BANAWIAEN S5 IMHZ ..ottt ettt ettt e et ettt e e e e ees st aeseeesssassssasseenessaes
2.23.1 CRANNEI ZB .ottt e e e ettt e e e be e e e e te e e et be e e e bt ee e e taeeeabaeeaaataeeatteeeabaeeaarteeeataeeeateeeearteaearreeas
2.2.3.1.1  16QAMY/IRB H 0..oevveiiecieereeieeteeteeste et e steeeesteesesbeeaesteebeeseessesseessesbaessesbeeaseeseesbeeaeenbeersesseeaeenbeetaesbeeaeenbeeraebeeneents
2.2.3.1.2  16QAM JIRB # MEX .ettiteeiriererteeeeireeitesteeisesseesesseesesseessesseessesseessesseessesseessesssessesseesesssessesssesesssessesssesesssessesssenses
2.2.3.1.3  16QAM /NON-TRB HMIA/ 2. eeeiiieiiiiceeie ettt ettt ettt ettt e e st e e eaaa e e e eabe e s ebteeseabeeessabeessabteesensaeesssbeessanteesssrnes
2.2.3.1.4  16QAM JFUI RBS .ttt ettt ett e ettt ettt e s ettt e e et e e s eate e e sbteeesabesesasaeeesbaeeeenbeeeeesseseesnbeeessteesenbaeessnbeeesanteesssees
2.2.3.2 CRANNEI SVttt e e e e et e e tt e e e e ebaee e eateeeeeabes e e seseeasaaeeeeabaeeastaeeaasaeeeenbeeeaaneeeeansaeeeabeeeeanaeeeanrreens
2.2.3.2.1  16QAMY/IRB H 0..oevveeveeieereeieeeteeteeiteetesteeeesteesesteesaesseeseeseessesseessessaessesseeabeessesbeeaeenbeesserseaaeenbeetaesbeeaeenbeeaaebeeneents
2.2.3.2.2  16QAM JIRB # MEX .cttiriiriereiteeeeireeitesteeisesseessesseesesseessesseesesseessesseessesseessesssessesseessesssessesssesesssesesssesesssessesssenses

2.2.3.2.3 16QAM /non-1RB #mid/2..
2.2.3.2.4 16QAM /full RBs...
2.2.33 Channel =T .....cc.......
2.2.3.3.1 16QAM/1RB#O0.......
2.2.3.3.2 16QAM /1RB # max...........
2.2.3.3.3 16QAM /non-1RB #mid/2..
2.2.3.3.4  16QAM [fUll RBS ...uviiiiereiiieiee et
2.2.4 Channel Bandwidth = 10 MHz............ccovuveeeeeeeeeiivveeeeeeeeecivvennn,
2.24.1 Channel =B ..ot
2.2.4.1.1 16QAM/1RB#O........
2.2.4.1.2 16QAM /1RB # max...........
2.2.4.1.3 16QAM /non-1RB #mid/2..
2.2.4.1.4 16QAM /full RBs................
2.2.4.2 Channel =M................
2.2.42.1 16QAM/1RB#O........ .
2.2.4.2.2  16QAM JIRB H M@X .cuttiiiiiiieiiteieeieeieietteeeesteesseateessbeeseasaeessasteessatesssasssessasseessbssssassssesanbesssasteseanbeeesssbeessasteessnsens
2.2.4.2.3  16QAM /NON-TRB HMIA/ 2. eueiiieeieeeeeie ettt ettt e et e e ettt e e et e e s e ae e e s eabeessbbesssabesessabeeesastesssnsaeeessbeesssseeessnens
2.2.8.2.4  TBQAM [FUILRBS ..cvvietiietieeeee ettt et ettt e et e et e et e et e eeaa s e teeeateebessaaeesaesenbeeesesesteesassenbesanteessassabeeanesenseesaeeans
2243 (00T 0T o 1Y O U STPPRRP

Report No: Confidential Information of Huawei. Page4, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ 4  FCC Test Report of B890-66 S,
h\-@ FCC ID:QISB890 ilae\\\gfﬁg@

- T =
Huawel  IC: 6369A-B890 L7

2.2.4.3.1  16QAMY/LIRB # 0.ttt ettt ettt e e ettt e ettt e et et e e e ae e e sea—eeeea—— e e e e —teesa—teeeahtee e e atteeabteesaabeeeantateesabeeeabaesesrees 126
2.2.4.3.2  16QAM JIRB H M@X ..civtiiiiiureeiitrieeiitteeeeiteeeeeteeeeetesesstesseasesesestesesssesesasssesassesesssesesasssseesssesssassessesssesesssesesssseesssnes 127
2.2.43.3 16QAM /non-1RB #mid/2...... ...128
2.2.48.3.4  16QAM JFUI RBS .eveiieeeiee ettt ettt ettt e ettt e e e et e e s et eeesatesesaaeesssseesssaeeesaaeessaseeesbaeeesssseesasseeesssneeesssaeesans ....129

2.2.5 ChANNE! BANAWILTN = 15 MHZ ...ttt ettt ettt ettt ettt ettt ettt ettt ettt ettt e et e e e eeeeae e ...130
2.251 Channel =B.................

2.25.1.1 16QAM/1RB#0........... ....130
2.2.5.1.2  16QAM JIRB H M@X ..eciuiieiriiiieeiitieeiteesteesiteesteeeiteesseeesseessseaseessssessaessseesesssseesssesseessssesaessseesesasseenssessseensseeseesasesns 131
2.2.5.1.3  16QAM /NON-TRB HMIA/2..cceeiitieeieectee ettt ettt ee et eeee et e et e eaeeeteesaeeebeeeseeeteesaseebesenreensaesnseeasesenseesareans 132
2.2.5.1.4  L1BQAM JTUIL RBS ..ceveeteeete ettt et etee et e et e e vt e et e ete e eateebeeesee e teeeateeeseseaseeeseesnbesaseserteesaseenbesanteenseesnbeeasesenteesareans 133
2.2.5.2 (@13 =YY =Y I 1V SRR 134
2.2.5.2.1 16QAM/1RB#0........... ...134
2.2.5.2.2 16QAM /1RB # max............... ....135
2.2.5.2.3 16QAM /non-1RB #mid/2...... ....136
2.2.5.2.4  L1BQAM JTUIL RBS ..c.vveetieeteeetee et et etee et eete e e ete e et e eteeeaaeebeeesee e teeeaseeaseseateesseeeseeassserteesaseenbesanteenseesnbeeasesenseesareans 137
2.253 (00 F= T o T=Y e IO USRS 138
2.2.5.3.1  L16QAMY/IRB # 0..oeeeveeieieieectee et ettt eeteeeteeeteeeteesteeeteeeaseebeeetas e beesaseeseseabeeessesabeeasseetaesase e beeaabeeaseesabeeaseeebeenareens 138
2.2.5.3.2  L16QAM JIRB H M@X .ueiiueieiteiirieiiteeeireeiteeiiteeeteeeiteesteeeessessseeseestsseseesaseeasesasssesssssaseeasssetaesasseasesasseeaseesnseensseeseesarenns 139
2.2.5.3.3  16QAM /NON-TRB HMIA/2cceeiieieeeieeeeee ettt ettt e e e et e et e e et s eeteesaaeebeeeseseteesaseebesanteesssesnbeeasesenseesaneans 140
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2.2.6.1 [0 =TT TV I - USRS 142
2.2.6.1.1 16QAM/1RB#0........... .. 142
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2.2.6.2.3 16QAM /non-1RB #mid/2...... ....148
2.2.6.2.4 16QAM /full RBs.........ccoo....... ....149
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HUAWE  IC: 6369A-B890 Y e

‘ ' FCC Test Report of B890-66 e
ag FCC ID:QISB890 S é ;

79 SRS

Result Table
NOTE: All relevant operation modes have been tested, and the full RB data is included in this report.

Table 1 Measurement Results BAND 2

Test Mode RF Ch. RF Channel Occupied Bandwidth [MHZz] Verdict
B 4.1507 Pass
™1 M 4.1507 Pass
T 4.1827 Pass
Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict
B 1.0838 Pass
1.4 MHz M 1.0774 Pass
T 1.0847 Pass
B 2.6867 Pass
3 MHz M 2.6861 Pass
T 2.6834 Pass
B 4.4655 Pass
5 MHz M 4.4657 Pass
T 4.4573 Pass
™4 B 8.9661 Pass
10 MHz M 8.9278 Pass
T 8.9215 Pass
B 13.3675 Pass
15 MHz M 13.3946 Pass
T 13.3481 Pass
B 17.8203 Pass
20 MHz M 17.8374 Pass
T 13.8601 Pass
B 1.0775 Pass
1.4 MHz M 1.0829 Pass
T 1.0794 Pass
B 2.6762 Pass
3 MHz M 2.6769 Pass
T 2.6770 Pass
B 4.4734 Pass
5 MHz M 4.4736 Pass
T 4.4678 Pass
™5 B 8.9257 Pass
10 MHz M 8.9414 Pass
T 8.9183 Pass
B 13.3834 Pass
15 MHz M 13.3999 Pass
T 13.3871 Pass
B 17.8256 Pass
20 MHz M 17.8046 Pass
T 17.7947 Pass
Report No: Confidential Information of Huawei. Page6, Total153
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‘ ' FCC Test Report of B890-66
\\L@ FCC ID:QISB890

Huawel  IC: 6369A-B890

Fa by TESTING

1 For WCDMA Band 2

1.1 Test Mode=TM1

1.1.1 Channel =B

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 15.27 dBm
Ref 35 dBm att 30 dB SWT 5 ms 1.853025000 GHz
offdet 13]2 aB oBW [4.150647]026 MHZ
30 Temp [T T OgwI
.94 dBm
1.850334692 GHz
1 RME gl T Temp |2 [T1 ofw]
MAXH Y 4.65 dBm
. WHMWM 1.854484333 GHz
}Ff“ T2
I / \
B 1 \
--20 ;J R
--30

—-40

—-50

—-60

Center

Date: 18.SEP.2012

1.8524 GHz

16:23:11

1 MHz/ Span

10

MHz

LVL
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SYBH(Z-RF)016112013-2004
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su FCC Test Report of B890-66
i FCC ID:QISB890

Huawel  IC: 6369A-B890

LN TESTING

1.1.2 Channel =M

&

Ref 35 dBm Att 30 dB

*RBW 50 kHz Marker 1 [T1

]

* VBW 500 kHz 14.86 dBm
SWT 5 ms 1.879038462 GHz

Offget 13]2 dB

OBW 4.15064]

026 MHz

—30

Temp [T LTI Of

1.87791

9.61 dBm

v

667 GHz

Temp |2 [T1 OH

W]

.25 dBm
308 GHz

|
WWW 1.88206
-10

|

—-40

—-50

—-60

Center 1.88 GHz

Date: 18.SEP.2012 16:23:25

1 MHz/ Span

10 MHz

LVL
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SYBH(Z-RF)016112013-2004
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su FCC Test Report of B890-66 e
S——

w2 FccID:QISB890 oA

HUAWEl  |C: 6369A-B890 LA vesmw

1.1.3 Channel=T

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 14.28 dBm

Ref 35 dBm Att 30 dB SWT 5 ms 1.907455769 GHz
Offget 1342 dB oBW [4.182694308 MHz
-30 TEmMp [T T U§wT
4.95 asn| N
1.90550(0641 GHz
Y - [0 B Temp |2 [T1 OHwW]
4.64 dBm

i LVL
M _ 1.909689333 GHz

i )

—-10 /
i Kl

—-40

—-50

—-60

Center 1.9076 GHz 1 MHz/ Span 10 MHz

Date: 18.SEP.2012 16:23:39
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2 For LTE Band 2

2.1 Test Mode=TM4

2.1.1 Channel Bandwidth = 1.4 MHz
2.1.1.1 Channel =B

2.1.1.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

I ————.
Ch Freq 1.3507 GHz Trig Free

Ncecupied Bandwidth

Center Freq
1.85676666 GHz

Start Freq
1.54965066 GHz

#Atten 36 dB
-
¢

Stop Freq
1.85175668 GHz

CF Step
210.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

#YEBW 43 kHz Sweep 11.

. : - - Signal Track
Occupied Bandwidth Occ BH % Pur & o 0ff

231.8879 kHz x db

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Pagel0, Total153
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.8587 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55070008 GHz

Start Freq
1.54965666 GHz

Stop Freq
1.85175666 GHz

CF Step
210.000808 kHz
B Huto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
% B

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8587 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55070008 GHz

Start Freq
1.54965666 GHz

Stop Freq
1.85175666 GHz

CF Step
- 210080080 kHz
s Huto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error 94
® dB Bandwidth 515

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel?2, Total153
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.8587 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55070008 GHz

Start Freq
1.54965666 GHz

Stop Freq
1.85175666 GHz

CF Step
| 210.000800 kHz
Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel3, Total153
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.1.2 Channel =M

2.1.1.2.1 QPSK/1IRB #0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#Atten 36 dB
L

et N

#Il_llE:H ‘43: |'.H:

IE' Weep l l . ::

Occupied Bandwidth
224.585

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.58165008 GHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.88165666 GHz

CF Step
) 210.000808 kHz
! Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error 4

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.88165666 GHz

CF Step
vy 210.060008 kHz
Ml Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel6, Total153
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.1.2.4 QPSK/full RBs

4 Agilent R T

e
Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

#Atten 36 dB

'¢;-'-'1_.'""-..--._.l"-|'|_|-.-._.'.’l._..--,.\..,.'-.-'l,-. o T T A D Pt P e,
"
"
|

#WBH 43 kHz Sweep 11.8

Uccupled Bandwidth Occ BH 7 Pwr
1.0774 MHz % dB

Transmit Freq Error
® dB Bandwidth

Freg/Channel

Center Freq
1.58000008 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.88165666 GHz

CF Step
2100808608 kHz

j| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.1.3 Channel =T

2.1.1.3.1 QPSK/1RB #0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.9893 GHz Trig Fres

#Il_llE:H ‘43: |'.H:

Occ BH % Pwr

Occupied Bandwidth
®x dB -26.00 dB

2308771 kHz

Transmit Freq Error -44
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96936666 GHz

Start Freq
1.96825666 GHz

Stop Freq
1.91835808 GHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.1.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.9893 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.969:0008 GHz

Start Freq
1.96525666 GHz

#Atten 36 dB Stop Freq
1.91935008 GHz

CF Step
210.000808 kHz
=Y Huto Man

Freq Offset
060660668 Hz

#WBH 43 kHz Sweep 11.8

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

235. 9@@9 kHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.9893 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.969:0008 GHz

Start Freq
1.96525666 GHz

Stop Freq
1.91635666 GHz

CF Step
210000008 kHz
Ml uto Man

Freq Offset
060660668 Hz

— - - — Signal Track
Occupied Bandwidth 4 on 0ff
% B A0 dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.9893 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.969:0008 GHz

Start Freq
1.96525666 GHz

#Atten 36 dB Stop Freq
1.91935008 GHz

_--._‘__.-.-"-.q--..-._|'-lr-u-\_.__..ah.".-.-.___.—‘_._"—. e,
I
1)

7 CF Step
S 210.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2 Channel Bandwidth = 3 MHz
2.1.2.1 Channel =B

2.1.2.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85156666 GHz

Start Freq
1.54925666 GHz

Stop Freq
1.85375080 GHz

CF Step
450.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

#BW 91 kHz

Occupied Bandwidth
285.9427 kH

Transmit Freq Error z
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Signal Track
On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55150808 GHz

Start Freq
1.54925666 GHz

Stop Freq
1.85375666 GHz

CF Step
A50.BEAGEA kHz
e Huto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

292.2568 kHz x dB

Transmit Freq Error  1.25
% dB Bandwidth 4.

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55150808 GHz

Start Freq
1.54925666 GHz

#Atten 36 dB
" Stop Freq
gty 1.85375000 GHz

. CF Step
Ml 450.000000 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55150808 GHz

Start Freq
1.54925666 GHz

Stop Freq
1.85375666 GHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page25, Total153
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.2.2 Channel =M
2.1.2.2.1 QPSK/1IRB #0
5 Agilent

R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#Atten 36 dB
2

$* o
! | -

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
285.384

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87775666 GHz

Stop Freq
1.88225008 GHz

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87775666 GHz

Stop Freq
1.88225066 GHz

CF Step
450.000008 kHz
M Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87775666 GHz

#Atten 36 dB Stop Freq
G L2280 B
' CF Step

450000000 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87775666 GHz

Mikrl

#Atten 36 dB 4l
' - Stop Freq
Q..-.-'n.-_-_.__._..,_-*.;,-._ _,-..-1..-._.-,a"p-.._,_-..._|'1_,_r.__-.._|-.---l.r'.-.-r-._.r-.-.-"-.-.rﬂ._.-u-—.__r"'-'-.-g-..-‘-n:._.-? 1 . 8 8 2 2 5 'a 'a 'a G H z

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.2.3 Channel =T
2.1.2.3.1 QPSK/1IRB #0
5 Agilent

R T

Ch Freq
Decupied Bandwidth

1.9885 GHz Trig Fres

#Atten 36 dB
2.
[

B

"u
g ,
I,

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
286.234

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96856666 GHz

Start Freq
1.96625666 GHz

Stop Freq
1.91875808 GHz

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.9885 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96850808 GHz

Start Freq
1.96625666 GHz

Stop Freq
1.91675666 GHz

CF Step
. 450.880000 kHz
ROV Cuto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off

292.4921 kHz x dB

Transmit Freq Error  1.25
% dB Bandwidth 4.

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page31, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.9885 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96850808 GHz

Start Freq
1.96625666 GHz

#Atten 36 dB :
i Stop Freq
?_...,__,,.__.__hm,r,.__5?___,..__,.__.,,_,,_,_‘,.,? 1.91875080 GHz

CF Step
N 450000800 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page32, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.9885 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96850808 GHz

Start Freq
1.96625666 GHz

Stop Freq
1.91675666 GHz

CF Step
N 450000800 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page33, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3 Channel Bandwidth =5 MHz
2.1.3.1 Channel =B

2.1.3.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85256666 GHz

Start Freq
1.54575066 GHz

Stop Freq
1.85625088 GHz

CF Step
750.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

#II_IIE:H 151'1 lH:

- - - Signal Track
pied Bandwidth 99.00 7 [ 0ff

386.2093 kHz

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page34, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.3.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55250808 GHz

Start Freq
1.34575666 GHz

#Atten 36 dB Stop Freq
1.85625008 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

377.8407 kHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page35, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55250808 GHz

Start Freq
1.34575666 GHz

#Atten 36 dB

Stop Freq

Q,,_Jf'_ﬂ__,_w? 1.85625008 GHz
CF Step

Fo0.000008 kHz

g Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1865 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page36, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55250808 GHz

Start Freq
1.34575666 GHz

#Atten 36 dB Stop Freq
?._-_._.=..___._..,___.___._.__,._,__r,_,m,._._n_-sizﬁ-_q 1.85625008 GHz
|rI III"l
/ ‘e CF Step
RPN D0.000008 kHz
Auto Man
Freq Offset

#Res BH 51 kHz #UBH 150 kHz > 76 ms (601 prs)

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4655 MHz x dB

Transmit Freq Error 5.6A3 kHz

% dB Bandwidth 'S MHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page37, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.3.2 Channel =M
2.1.3.2.1 QPSK/1IRB #0
5 Agilent

R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#Atten 36 dB
o

|!l II'.I

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
392.6292 kHz

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87625666 GHz

Stop Freq
1.88375008 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page38, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87625666 GHz

Stop Freq
1.88375066 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

392.9925 kHz x dB

Transmit Freq Error 2.158 MHz

x dB Bandwidth 511 kHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page39, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87625666 GHz

#Atten 36 dB Stop Freq
?,,__._h..-..512.___““.._.._‘__.”.&__._? 1.88375088 GHz
4 k

N CF Step
" o 750.000008 kHz
Ml Huto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1948 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page40, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87625666 GHz

Mkrl 1.8

#Atten 36 dB dBm
il Stop Freq
?_Qt__,___*..,.F,_,,H_,h,___m__,._._,_,_,,_,h_,..,_ﬁdq 1.88375008 GHz
CF Step
Fh0.0aeane kHz
Auto Man
Freq Offset

0.80000000 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4657 MHz x dB

Transmit Freq Error /

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page4l, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.3.3 Channel =

2.1.3.3.1 QPSK/1RB #0

# Agilent R T |Freq/Channel

I ————..
Ch Freq  1.9675 GHz Trig Free

Occupied Bandwidth e

Center Freq
1.96756666 GHz

Start Freq
1.96375666 GHz

Mkrl 1.9¢
- .1.|
ﬁ} 4} 1.911256808 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

. : - Signal Track
Uccupled Bandwidth Occ BH 7 Pur A o 0ff

398. 1348 kHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page42, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.9875 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96750808 GHz

Start Freq
1.96375666 GHz

Stop Freq
1.91125666 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

387.8743 kH x dB

Transmit Freq Error 2. z

x dB Bandwidth 616
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page43, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.9875 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96750808 GHz

Start Freq
1.96375666 GHz

#Htten 36 dB
. Stop Freq
‘?__..._..-H-._.,..ﬂi_._._? 1.911256808 GHz
i CF Step
R e a— N /o0.000000 kHz
e M Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1900 MHz x dB

Transmit Freq Error 115 kHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page44, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.9875 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96750808 GHz

Start Freq
1.96375666 GHz

+itten 36 dB =l StopFreg
1
e e | 1.91125000 GHz

[ ]
CF Step
m  /o0.0a0800a kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4573 MH x dB

Transmit Freq Error 2 kHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page45, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4 Channel Bandwidth = 10 MHz
2.1.4.1 Channel =B

2.1.4.1.1 QPSK/1RB #0

# Agilent R T |Freg/Channel
S

Ch Freq 1.355 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85506666 GHz

Start Freq
1.547566066 GHz

Stop Freq
1.86250068 GHz

CF Step
1.56000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

k

Occupied Bandwidth
567.7161 kHz

Transmit Freq Error 4.3 {Hz
¥ dB Bandwidth z

File Operation Status. C:PICTURE.GIF file saved

Signal Track
On Off

Report No: Confidential Information of Huawei. Page46, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.355 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55560008 GHz

Start Freq
1.84756666 GHz

Stop Freq
1.86256066 GHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

. : — Signal Track
Occupied Bandwidth A o 0ff

546.6728 x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page47, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.3 QPSK/non-1RB #mid/2

4 Agilent

Ch Freq 1.855 GHz
Ncecupied Bandwidth

#/BH 308 kHz

Trig Free

Sweep 1.44 rr;:z

Occupied Bandwidth
45609 MHz

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
1.55560008 GHz

Start Freq
1.84756666 GHz

Stop Freq
1.86256066 GHz

CF Step
1.56080008 MHz

ek [uto Mar

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page48, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.355 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55560008 GHz

Start Freq
1.84756666 GHz

Stop Freq
1.86256066 GHz

CF Step
| 1.50000000 MHz
B Cuto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.96b1 x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page49, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.4.2 Channel =M

2.1.4.2.1 QPSK/1IRB #0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

n 15 MHz

#\BH 300 kHz BBl pts)

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
541.4660 kH

Transmit Freq Error z
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87256666 GHz

Stop Freq
188750008 GHz

CF Step
1.56600880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page50, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87256666 GHz

Stop Freq
1.88756066 GHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

545.6695 kH x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page51, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87256666 GHz

#Atten 36 dB
Stop Freq
P S e 1.88756066 GHz

1

CF Step
N 1.00000800 MHz
| Huto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH 7 Pur 4 on 0ff
® dB A0 dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page52, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87256666 GHz

#Atten 36 dB i
1 Stop Freq
TSR, " YN POV U FOO U 1.588750088 GHz
CF Step
N 1.50000000 MHz
Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9278 MH x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page53, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.3 Channel =T

2.1.4.3.1 QPSK/1IRB #0

# Agilent R T |Freq/Channel
.

Center Freq

Ch Freq 1.965 GHz Trig Fres| 4 qacanang GHz

Decupied Bandwidth

Start Freq
1.89756666 GHz

Stop Freq
1.91250808 GHz

CF Step
1.56600880 MHz
Auto Man

Freq Offset
0.66666666 Hz

#\VBW 380 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

583.9492 kH x dB

Transmit Freq Error  -4.387 MH:
¥ dB Bandwicdth S05.1F z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page54, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.4.3.2 QPSK/1RB # max

4 Agilent R T

e
Ch Freq 1.985 GHz Trig Free

Ncecupied Bandwidth

Occupied Bandwidth
570.264

Transmit Freq Error 4,397
® dB Bandwidth

¥ dB

Freg/Channel

Center Freq
1.96560008 GHz

Start Freq
1.89756666 GHz

Stop Freq
1.91256666 GHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

Signal Track

On 0ff

File Operation Status. C:PICTURE.GIF file saved

Confidential Information of Huawei.
No Distribution without Written Permission

Report No:
SYBH(Z-RF)016112013-2004

Page55, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.985 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96560008 GHz

Start Freq
1.89756666 GHz

#Atten 36 dB

. Stop Freq
?-*.,-,rh~H_.,._.-.._u-.,_i-....._,._.,._..,..ﬁ 1.912560808 GHz
CF Step
1.56080008 MHz

bt Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

45659 x dB

3

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page56, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.985 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96560008 GHz

Start Freq
1.89756666 GHz

#Atten 36 dB
1 Stop Freq
?-a--.-._..-.-.__._-r._.-‘-._,r|-n-_l-._.-.-,_-u"-.-_.-._-r.-._r:9..-—-.-.-‘-.-.-.-._._ L I S T . 4 1 . 9 1 2 5 EI EI EI EI G H 2

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9215 MHz x dB

Transmit Freq Error -13.775 kHz
® dB Bandwidth ¥

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page57, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5 Channel Bandwidth = 15 MHz
2.1.5.1 Channel =B

2.1.5.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel
S

Ch Freq 1.8575 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85756666 GHz

Start Freq
1.54625666 GHz

Stop Freq
1.86875000 GHz

CF Step
2.25000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

|0 #UBH 430 kHz

- m— - - Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 # [l 0ff

910.7673 kHz x db

Transmit Freq Error - {Hz
¥ dB Bandwicdth z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page58, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.5.1.2 QPSK/1RB # max

4 Agilent R T

S
Ch Freq 1.8575 GHz Trig Free
Ncecupied Bandwidth

#Atten 36 dB

)
Pl NPT ﬁML-_,TJl |

#VEH 438 kHz

Uccupled Bandwidth Occ BH 7 Pwr
863.9562 kHz % dB

Transmit Freq Error
® dB Bandwidth

Freg/Channel

Center Freq
1.85750008 GHz

Start Freq
1.84625666 GHz

Stop Freq
1.86875660 GHz

CF Step
225000008 MHz

|| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8575 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85750008 GHz

Start Freq
1.84625666 GHz

Stop Freq
1.86875660 GHz

CF Step
2.25000808 MHz
Nl Futo Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

6.5471 M x dB

Transmit Freq Error .
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page60, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.4 QPSK/full RBs

4 Agilent

Ch Freq 1.8575 GHz
Ncecupied Bandwidth

#VEH 438 kHz

Trig Free

Occupied Bandwidth
13.36¥5 MH

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
1.85750008 GHz

Start Freq
1.84625666 GHz

Stop Freq
1.86875660 GHz

CF Step

e 2.200000800 MHz
Auta Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.5.2 Channel =M

2.1.5.2.1 QPSK/1RB #0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#\EH 430 kHz

Huto

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
812.4492 kHz

Transmit Freq Error  -6.643 MHz
¥ dB Bandwidth 1. z

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.86875660 GHz

Stop Freq
1.5891 256008 GHz

CF Step
2.25008088 MHz
Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36875666 GHz

Stop Freq
1.89125666 GHz

| \ CF Step
s 2.25000088 MHz
X ST Futo Man

ALk
LPEEN WY L T 1L

Freq Offset
060660668 Hz

Signal Track
On 0ff
% B

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page63, Total153
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36875666 GHz

Stop Freq
1.89125666 GHz

CF Step
s 2.25000000 MHz
il Huto Man

Freq Offset
060660668 Hz

1 @ GHz Span 27

z #\BH 438 kHz Sweep 1 oms
. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

6.5585 MHz x dB

Transmit Freq Error 3.154 kHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36875666 GHz

#Atten 36 dB dBm
_ Stop Freq
; 1.591256000 GHz

.l|_,_.-..-;,Q.r-|_.___.1.-1_,___-'.-.r-..-..-I'..-"'-.-.-._-_--.F...-.-..F.-.4'-a"n-._,-'...--r-._..-.-._.—_.-,.-..1-,-._.-.r-._..‘_.-'b-t._r._.f_.'._b
|

CF Step
| 2.25008008 MHz
Auto Man

Freq Offset
060660668 Hz

Sweep 1 ms (

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page65, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.5.3 Channel =T

2.1.5.3.1 QPSK/1RB #0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.9825 GHz Trig Fres

#Atten 36 dB
¢ |
it

¢
.-II. I-'|

-

#\EH 430 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
850.6472 kHz

Transmit Freq Error  -6.632 MHz
¥ dB Bandwidth 1. z

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96256666 GHz

Start Freq
1.89125666 GHz

Stop Freq
1.913756808 GHz

CF Step
2.25000880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.5.3.2 QPSK/1RB # max

4 Agilent R T

S
Ch Freq 1.9025 GHz Trig Free
Ncecupied Bandwidth

#Atten 36 dB

#VEH 438 kHz

Uccupled Bandwidth Occ BH 7 Pwr
894, ?499 kHz % dB

Transmit Freq Error
® dB Bandwidth

Freg/Channel

Center Freq
196250808 GHz

Start Freq
1.589125666 GHz

Stop Freq
1.91375666 GHz

CF Step
225000008 MHz

Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.3.3 QPSK/non-1RB #mid/2

4 Agilent

Ch Freq 1.9025 GHz
Ncecupied Bandwidth

#VEH 438 kHz

Trig Free

Occupied Bandwidth
6.5353 MHz

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
196250808 GHz

Start Freq
1.589125666 GHz

Stop Freq
1.91375666 GHz

CF Step
225000008 MHz

B Huto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.5.3.4 QPSK/full RBs

4 Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 1.9025 GHz Trig Free 1.99250008 GH=

Ncecupied Bandwidth

Start Freq
1.589125666 GHz

+itten 36 dB & StopFreq
1
3 U NP SO B 1.91375000 GHz

CF Step
o C.2o0ppeen MHz
| Huto Man

Freq Offset
060660668 Hz

#/BH 438 kHz Sweep 1.-. ms

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

13. 3481 MHZ x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6 Channel Bandwidth = 20 MHz
2.1.6.1 Channel =B

2.1.6.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel
I
Ch Freq 1.26 GHz Trig Free

Occupied Bandwidth T

Center Freq
1.36606666 GHz

Start Freq
1.545606066 GHz

Mkrl 1.851 18 GHz
#Atten 36 dB 26.44 dBr
? : . Stop Freq
=y 1.87500000 GHz
VI
f—h
| CF Step
3.00RRAAAA MHz
A I Huto Man
Freq Offset

B.AERERERA Hz
206 |k

— : wm  Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

1.0730 MHz B -2

Transmit Freq Error {Hz
¥ dB Bandwicdth z

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.6.1.2 QPSK/1RB # max

4 Agilent R T

e
Ch Freq 1.26 GHz Trig Free
Ncecupied Bandwidth

[t I
FT T 1"*' L“; L h |"H
PSP, L7 e A et e W

#+VBH 620 kHz

Occ BEH % Pwr
¥ dB

Transmit Freq Error
® dB Bandwidth

Freg/Channel

Center Freq
1.56000008 GHz

Start Freq
1.54566666 GHz

Stop Freq
1.87566666 GHz

CF Step
300000008 MHz
tMan

Freq Offset
060660668 Hz

Signal Track

On 0ff

File Operation Status. C:PICTURE.GIF file saved

Confidential Information of Huawei.
No Distribution without Written Permission

Report No:
SYBH(Z-RF)016112013-2004
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.26 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.56000008 GHz

Start Freq
1.54566666 GHz

Stop Freq
1.87566666 GHz

|u-| J-ah“_;(— CF Step

B, N P 300000880 MHz
B Cuto Man

Freq Offset
060660668 Hz

VB 620 kHz Sweep 1 s

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

9.08039 M x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.26 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.56000008 GHz

Start Freq
1.54566666 GHz

Stop Freq
1.87566666 GHz

CF Step
| 3.00000008 MHz
Auto Man

Freq Offset
060660668 Hz

VB 620 kHz Sweep 1 s

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

17.8203 MH x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2 Channel =M

2.1.6.2.1 QPSK/1IRB #0

# Agilent R T |Freq/Channel
I ———..

Ch Freq 1.36 GHz Trig Freo 1%‘;@%5 red
Decupied Bandwidth

Start Freq
1.36566666 GHz

Atten 36 dB
2’ - Stop Freq
1.59500088 GHz

i1

S PR

CF Step
300000060 MHz

'| e
“whe, Ao, --r'.;..""-r-...-.,,.d'l.-.,."" P oy i I"-.I, 1 Hutn Man
o et ey e

Freq Offset
0.66666666 Hz

#BH 628 kHz

. : - Signal Track
Occupied Bandwidth Occ BH % Pur 4 0 0ff

1.8412 MHz x dB  -26.00 dB

Transmit Freq Error 5 MHz
¥ dB Bandwidth 1.468 MHz

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36566666 GHz

Stop Freq
1.89566666 GHz

" CF Step
I ||I || ;'—IFIJII e 3 o @ @ @ @ @ @ @ @ M H Z
i ‘-.,-.,.-1-.~.-...4'r1"'I..-..a..|l"r-'.-"-'-_""lﬂ-""--"r'rll" 'f1]ll'-"'--.-**'*m".u'-.,I'I.J'hdf'v-""l..-r"ﬂll II""'"-n.l‘w"r'l.-'l""r-.-;lil —H uto M an

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

1.8862 MHz x dB

Transmit Freq Error MHz
¥ dB Bandwidth 553 MHz

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36566666 GHz

#Atten 36 dB

Stop Freq
?'-%-.-..,..-.-r-.‘1-.--._.—-.-.-..-"-r-n-_-.-.ﬂ,-.-..-.- . 1 5 8 g 5 ['-j ['-j ['-j ['-j ['-j G H z
|

r

N S CF Step

— et : eS| 00000000 MHz
[ B FAuto Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

S.0657 MH x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36566666 GHz

Stop Freq
1.89566666 GHz

CF Step
e o.00000008 MHz
Auto Man

Freq Offset
060660668 Hz

Sweep 1 ms3

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page77, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.6.3 Channel =T

2.1.6.3.1 QPSK/1RB #0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.9 GH=z Trig Fres

%Htten 36 dB

b |
A
IIn' 1 -. <

L . II|'|II
"W

| _.| IS LS
¥ ) 'l."‘#-“'n\"'.l"'r-"l,-'-"‘“ | gk e '1"'-||""-._,_‘\'_|_|"-.,-|,'I'u_ N

sneep 1 ms

#BH 628 kHz

Occ BH % Pwr

Occupied Bandwidth
®x dB -26.00 dB

1.8641 MHz

Transmit Freq Error {Hz
¥ dB Bandwidth 1. z

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96666666 GHz

Start Freq
1.38566666 GHz

Stop Freq
1.91560808 GHz

CF Step
300000880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.9 GH=z Trig Free
Ncecupied Bandwidth

Center Freq
196080008 Hz

Start Freq
1.58566666 GHz

Stop Freq
1.91566666 GHz

CF Step
3.00000000 MHz
J| Huto Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

1.0868 MHz x dB

Transmit Freq Error MHz
¥ dB Bandwidth :

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page79, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.9 GH=z Trig Free
Ncecupied Bandwidth

Center Freq
196080008 Hz

Start Freq
1.58566666 GHz

#Atten 36 dB
Stop Freq
Q*?*M—w 1.91566008 GHz
) 'L

: CF Step
3.00080000 MHz
= Huto Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

S.0983 MH x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.9 GH=z Trig Free
Ncecupied Bandwidth

Center Freq
196080008 Hz

Start Freq
1.58566666 GHz

#Atten 36 dB 1 i
LR Stop Freq
1.91508608 GHz

?"|-.,.-!.'n-.lfl_l.r.-"-l.ﬂ-'..ﬂ_l.-"a "|.—'-J-|.-||"-J'i'-_,-'|'r.."l—._.._F'ul,-.I_,.l",_____,.-.lf-.-.F.“-".n"w'v.—a_.‘-..l_.\r‘_.. b
1

II

g

CF Step

- "‘-._.1-.1[-._ LT
. Auto Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

17.8601 MHz x dB

Transmit Freq Error Bl
x dB Bandwidth ik

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2 Test Mode=TM5
2.2.1 Channel Bandwidth = 1.4 MHz
2.2.1.1 Channel =B

2.2.1.1.1 16QAM/1RB # 0

# Agilent R T |Freg/Channel
I

Center Freq

Ch Freq 1.5587 GHz Trig Free| 4 cca26600 Gz

Decupied Bandwidth

Start Freq
1.34965666 GHz

Stop Freq
1.85175666 GHz

CF Step
210.000808 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

: Signal Track
Occ BH % Pwr (i 0ff

2246366 kH % dB

Transmit Freq Error A kHz
¥ dB Bandwidth 178 kHz

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.8587 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55070008 GHz

Start Freq
1.54965666 GHz

Stop Freq
1.85175666 GHz

CF Step
2100808608 kHz
==y Y| M Man

Freq Offset
060660668 Hz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

216.8313 kHz x dB

Transmit Freq Error 4 kHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8587 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55070008 GHz

Start Freq
1.54965666 GHz

Stop Freq
1.85175666 GHz

CF Step
e 019.000060 kHz
B Futo Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.8587 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55070008 GHz

Start Freq
1.54965666 GHz

#Atten 36 dB
: Stop Freq
o | 1.85175600 GHz

Y. U A .SV S RS
1
i)

CF Step
W 210.080008 kHz
Auto Man

Freq Offset
060660668 Hz

#WBH 43 kHz Sweep 11.8

— Signal Track
Occ BH ¥ Pwr A (I Off

1.8775 MHz x dB

Transmit Freq Error kHz
¥ dB Bandwidth z

File Operation Status. C:PICTURE.GIF file saved
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.1.2 Channel =

2.2.1.2.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I ———..

Center Freq

Ch Freq 1.88 GHz Trig Free| 4 cononan Gz

Decupied Bandwidth

Start Freq
1.87895666 GHz

#ftten 36 4B i Stop Freq
P 1.88165600 GHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#\BH 43 kHz oweep 11.8

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

222.2321 kHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.88165666 GHz

CF Step
210080080 kHz
"r‘lr-.."_1.,.,r_ M Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error 4
® dB Bandwuidth 3

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page87, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.88165666 GHz

CF Step
| 10.000008 kHz
| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
% B

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page88, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87895666 GHz

Stop Freq
1.88165666 GHz

CF Step
210.000808 kHz
Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page89, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.1.3 Channel =T
2.2.1.3.1 16QAM/1IRB # 0
=5 Agilent

R T

Ch Freq
Decupied Bandwidth

1.9893 GHz Trig Fres

#Atten 36 dB

pARI ¢

#Il_llE:H ‘43: |'.H:

IE' Weep l l . ::

Occ EH Z Pwr
¥ dB

Occupied Bandwidth

223.9689 kHz

Transmit Freq Error ok
% dB Bandwuidth 348,13

kH

Freq/Channel

Center Freq
1.96936666 GHz

Start Freq
1.96825666 GHz

Stop Freq
1.91835808 GHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page90, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.9893 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.969:0008 GHz

Start Freq
1.96525666 GHz

Stop Freq
1.91635666 GHz

CF Step
218.880008 kHz
o Huto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error 4 z

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page91l, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.9893 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.969:0008 GHz

Start Freq
1.96525666 GHz

Stop Freq
1.91635666 GHz

CF Step
- 2100808608 kHz
g M Man

Freq Offset
060660668 Hz

IEI Weep l l s

- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur 4 on 0ff
% B A0 dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page92, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.9893 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.969:0008 GHz

Start Freq
1.96525666 GHz

#Atten 36 dB Stop Freq
1.91935008 GHz

CF Step
210.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#WBH 43 kHz Sweep 11.8

— Signal Track
Occ BH ¥ Pwr A (I Off

1.8784 MHz x dB

Transmit Freq Error  1.951 kHz
% dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page93, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2 Channel Bandwidth = 3 MHz
2.2.2.1 Channel =B
2.2.2.1.1 16QAM/1IRB # 0

# Agilent R T |Freg/Channel

I ————.
Ch Freq  1.3515 GHz Trig Free

Ncecupied Bandwidth

Center Freq
1.85156666 GHz

Start Freq
1.54925666 GHz

Stop Freq
1.85375080 GHz

CF Step
450.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

#BW 91 kHz

Occupied Bandwidth
272.5262 kH

Transmit Freq Error 7 MHz

Signal Track
On Off

¥ dB Bandwidth . .
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page94, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55150808 GHz

Start Freq
1.54925666 GHz

Stop Freq
1.85375666 GHz

CF Step
450.000008 kHz
N Huto Man

Freq Offset
060660668 Hz

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

264.081 x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page95, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55150808 GHz

Start Freq
1.54925666 GHz

#Atten 36 dB
Stop Freq

1
R 1.85375000 GHz

?:-___.--..-,_,,-_-._._..‘. T ----_n,..-,_-.—~.-*-.,..-~?

" et | CF Step
R e———  <50.000000 kHz

| Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

1.4633 MHz x dB

Transmit Freq Error :
% dB Bandwidth 925 MHz

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page96, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.8515 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55150808 GHz

Start Freq
1.54925666 GHz

Stop Freq
1.85375666 GHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#BH 91 kHz Sweep 4.3
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

26762 MHz x dB

Transmit Freq Error 1
% dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page97, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.2.2 Channel =M
2.2.2.2.1 16QAM/1IRB #0
=5 Agilent

R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#Atten 36 dB
g,

AN

A
r

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
279.5937

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87775666 GHz

Stop Freq
1.88225008 GHz

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Page98, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87775666 GHz

Stop Freq
1.88225066 GHz

CF Step
. 450.000008 kHz
A9 Cuto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error 1

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page99, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87775666 GHz

#Atten 36 dB
Stop Freq

1
¢Fr,<}:__ﬂﬁ.,? 1.38225000 GHz

g
g

CF Step
| 450.000000 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off

1.4677 MHz x dB

Transmit Freq Error :
x dB Bandwidth 2954 MHz

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel00, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87775666 GHz

#Atten 36 dB dBm
1 Stop Freq
1.88225088 GHz

IQ-''~--.a--..-.-9.l'''..----‘'''._--''-._,.---..-~—-_-''.-....-.--.—._.-..J'‘-a-----..—.--1-.'t..-r'''--'-1-_-----._,.-.-r-.--r---"'--,_-u.—..-.-'QI
CF Step
450.080088 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel01, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.2.3 Channel =T

2.2.2.3.1 16QAM/1RB # 0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.9885 GHz Trig Fres

#Atten 36 dB
|"g:"'

R
>N

#BH 91 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
277.4807 kH

Transmit Freq Error 1.258 MHz
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96856666 GHz

Start Freq
1.96625666 GHz

Stop Freq
1.91875808 GHz

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel02, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.9885 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96850808 GHz

Start Freq
1.96625666 GHz

Stop Freq
1.91675666 GHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off

276.4084 kH x dB

Transmit Freq Error  1.252 MHz
® dB Bandwuidth )

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel03, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.9885 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96850808 GHz

Start Freq
1.96625666 GHz

#Atten 36 dB
T Stop Freq
r-.,.-...-._._._.,.1..._...__.__.-.,r'?...;1..-.--.—-.-._,-..-'--..-‘.-._...- 1 . g 1 'a ? 5 'a 'a 'a G H <
)4 ..
_"r g CF Step
| 450.000000 kHz
jl Auto Man

-
o A el F
et X

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel04, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.2.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.9885 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96850808 GHz

Start Freq
1.96625666 GHz

#Atten 36 dB Stop Freq
e N N U M 1 : 91 EI ? 5 E] E] EI G H i
CF Step

i|  450.000000 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

26770 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel05, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3 Channel Bandwidth =5 MHz
2.2.3.1 Channel =B

2.2.3.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85256666 GHz

Start Freq
1.54575066 GHz

Stop Freq
1.85625088 GHz

CF Step
750.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

- - - Signal Track
pied Bandwidth 99.00 7 [ 0ff

375.5147

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel06, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55250808 GHz

Start Freq
1.34575666 GHz

Stop Freq
1.85625066 GHz

CF Step
750.000808 kHz
. Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

361.8113 kH x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel07, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55250808 GHz

Start Freq
1.34575666 GHz

#Atten 36 dB
Stop Freq
?‘_1___,__,,__53*.,__,___,? 1.85625066 GHz

CF Step
750.000808 kHz
I Futo Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1922 MHz x dB

Transmit Freq Error 51 kHz
¥ dB Bandwidth z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel08, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.8525 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55250808 GHz

Start Freq
1.34575666 GHz

Mikrl 1.8
#Atten 36 dB
] Stop Freq
g 1.85625008 GHz

1

'&—-_—.—_..—'-a—.—.-.—-.—.—_—-—.-.—'i—-—-—-'-ra-

CF Step
gl /00000088 kHz
Huto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4734 MHz x dB

Transmit Freg Error 1. Hz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel09, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.3.2 Channel =M
2.2.3.2.1 16QAM/1IRB # 0
# Agilent

R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#Atten 36 dB
4
i
7%
e
‘Iﬂ_." g

b

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
378.8208

Transmit Freq Error 2.14¢
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87625666 GHz

Stop Freq
1.88375008 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel10, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87625666 GHz

Stop Freq
1.88375066 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

366.2453 kHz x dB

Transmit Freq Error  2.153

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagelll, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87625666 GHz

#Atten 36 dB

Stop Freq
?__?__,__{} 1.58575008 GHz
g CF Step
e /o0.000000 kHz
& it Mo

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1951 MHz x dB

Transmit Freq Error .

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagell2, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87625666 GHz

Mikrl
#Atten 36 dB 4l
' 1 Stop Freq
& 1.88375000 GHz

_.—.—-..-.-,,.-.-|_-..-|_._-_._-._.-.-—-.-a-_-_._.-_-.-_-.-;.-;._._-.-r._-.—,_-._u'._. S, ..__-..-.-;-_\_-.-_Q

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4736 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel13, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.3.3 Channel =T

2.2.3.3.1 16QAM/1RB # 0

R

# Agilent T

Ch Freq
Decupied Bandwidth

1.9875 GHz Trig Fres

sRes BH G1 kHz

Occ BH % Pwr

Occupied Bandwidth
®x dB -26.00 dB

368.8748 kHz

Transmit Freq Error 2.151
¥ dB Bandwicdth .

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96756666 GHz

Start Freq
1.96375666 GHz

Stop Freq
1.911256808 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagell4, Totall53



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.3.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
S

Ch Freq 1.9875 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96750808 GHz

Start Freq
1.96375666 GHz

#Atten 36 dB Stop Freq
1.91125088 GHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

373. ?@94 kHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel15, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.3.3 16QAM /non-1RB #mid/2

4 Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 1.9875 GHz Trig Free 1.99750008 GH=

Ncecupied Bandwidth

Start Freq
1.96375666 GHz

#Atten 36 dB

1 Stop Freq
?j__,._.,._._h._._._._...___h? 1.91125008 GHz
rl' I'..

i ‘h'."'-r,r-i,qf:-_ C F S te :
L,

G 750000000 kil

e, Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1901 MHz x dB

Transmit Freq Error 91

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel16, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.9875 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96750808 GHz

Start Freq
1.96375666 GHz

#Atten 36 dB dBm
i' Stop Freq
S S S A B - 191125688 GHz
CF Step
F50.600008 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4678 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagell7, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4 Channel Bandwidth = 10 MHz
2.2.4.1 Channel =B

2.2.4.1.1 16QAM/1IRB #0

# Agilent R T |Freg/Channel
S

Ch Freq 1.355 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85506666 GHz

Start Freq
1.547566066 GHz

Stop Freq
1.86250068 GHz

CF Step
1.56000000 MHz
Huto Man

1 b e A
| T T 0 T Mg 4 T g LT B |
(I T R S N R T =y ¥ i

Freq Offset
1 GHz Span 15 MH=z B.EARBAREE Hz

k

Occupied Bandwidth
531.089

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

1 pts)

Signal Track
On Off

Report No: Confidential Information of Huawei. Pagel18, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.4.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.355 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55560008 GHz

Start Freq
1.84756666 GHz

#Atten 36 dB Stop Freq
1.56250008 GHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

550. 556? kHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel19, Totall153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.3 16QAM /non-1RB #mid/2

4 Agilent

Ch Freq 1.855 GHz
Ncecupied Bandwidth

#/BH 308 kHz

Trig Free

Occupied Bandwidth
4.6064 MHz

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
1.55560008 GHz

Start Freq
1.84756666 GHz

Stop Freq
1.86256066 GHz

CF Step
1.56080008 MHz

M 110 Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission

Pagel20, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.355 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.55560008 GHz

Start Freq
1.84756666 GHz

Stop Freq
1.86256066 GHz

CF Step
m  1.50000080 MHz
gl Auto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9257 MHz x dB

Transmit Freq Error 1.

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel21, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.4.2 Channel =

2.2.4.2.1 16QAM/1RB # 0

% Agilent R T

e
Ch Freq 1.38 GHz Trig Free

Decupied Bandwidth

#Atten 36 dB
2

#\VBW 380 kHz

Uccupled Bandwidth Occ BH % Pur
533.7328 kHz % dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.87256666 GHz

Stop Freq
188750008 GHz

CF Step
1.56080808 MHz
Flutu Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

Report No: Confidential Information of Huawei.
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission

Pagel22, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87256666 GHz

Stop Freq
1.88756066 GHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

533.0405 kH x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel23, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87256666 GHz

#Atten 36 dB
- Stop Freq
v._..5‘4F,.m.__.,,,,*__,,,.L.h,.,.,,._____..? 1.88750008 GHz

o — CF Step
Rk 1.560000008 MHz

B Cuto Mar

Freq Offset
060660668 Hz

Sweep 1.44 rr;:z

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel24, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.87256666 GHz

Stop Freq
1.88756066 GHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9414 M x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel25, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.4.3 Channel =T
2.2.4.3.1 16QAM/1IRB #0
=5 Agilent

R T

Ch Freq
Decupied Bandwidth

1.985 GHz Trig Fres

#\VBW 380 kHz

Occupied Bandwidth
553.9894 kHz

Transmit Freq Error 1.391 MHz
¥ dB Bandwicdth

Occ EH Z Pwr
¥ dB

Freq/Channel

Center Freq
1.96566666 GHz

Start Freq
1.89756666 GHz

Stop Freq
1.91250808 GHz

CF Step
1.56600880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel26, Totall53



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.985 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96560008 GHz

Start Freq
1.89756666 GHz

Stop Freq
1.91256666 GHz

CF Step
f 1.50080008 MHz
A W Auto Man

I| =

AR I
_ ol
ot ||.__.-'-,.-.n._-.-J'-I"|-'|.4I i

Freq Offset
060660668 Hz

#YBH 306 kHz Sweep 1.44 rr;:z

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

567.7855 kH x dB

Transmit Freq Error 4 z

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel27, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.3.3 16QAM /non-1RB #mid/2

4 Agilent

Ch Freq 1.985 GHz
Ncecupied Bandwidth

1 1 |4
_}.J-"I-.r"“ !

ol
MY . L
T r..__rl..—'\-"'l.-'-"' S \r

#/BH 308 kHz

Trig Free

Occupied Bandwidth
45618 MHz

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
1.96560008 GHz

Start Freq
1.89756666 GHz

Stop Freq
1.91256666 GHz

CF Step
1.56080008 MHz

e Cuto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission

Pagel28, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.985 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.96566666 GHz

Start Freq
1.59756066 GHz

#Atten 36 dB dl Stop Freq
<|>.,4,$ | U S— EePEsl) B

CF Step

>
bt S 150000000 MHz
B Buto Man

Freq Offset
0.666EEEEE Hz

#VEW 380 kHz

. : - Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9183 MHz x db

Transmit Freq Error 9 kHz

¥ dB Bandwidth 9. z
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel29, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5 Channel Bandwidth = 15 MHz
2.2.5.1 Channel =B

2.2.5.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel
S

Ch Freq 1.8575 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85756666 GHz

Start Freq
1.54625666 GHz

#Atten 36 dB
4 Stop Freq
N ¢l¢ . 1.36875009 GHz
1 5 CF Step
a 2.250008a8 MHz
N Auto Man

Freq Offset
0.666EEEEE Hz

|0 #UBH 430 kHz

- m— - - Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 # [l 0ff

889.6820 kHz x db

Transmit Freq Error - {Hz
¥ dB Bandwicdth z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel130, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.2 16QAM /1RB # max

4 Agilent

Ch Freq 1.8575 GHz
Ncecupied Bandwidth

#VEH 438 kHz

Trig Free

Occupied Bandwidth
804.5817 kHz

Transmit Freq Error  6.654 MHz
% dB Bandwidth 1.124 MHz

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
1.85750008 GHz

Start Freq
1.84625666 GHz

Stop Freq
1.86875660 GHz

CF Step
225000008 MHz

Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission

Pagel31, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.8575 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.85750008 GHz

Start Freq
1.84625666 GHz

Stop Freq
1.86875660 GHz

CF Step
2.25000000 MHz
g Huto Man

Freq Offset
060660668 Hz

#/BH 438 kHz Sweep 1.-. ms

. : - — Signal Track
Occupied Bandwidth Occ BH 7 Pur 4 on 0ff
® dB A0 dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel32, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.5.1.4 16QAM /full RBs

4 Agilent

Ch Freq 1.8575 GHz
Ncecupied Bandwidth

#Atten 36 dB

#VEH 438 kHz

Trig Free

Sweep 1 ms (

Uccupled Bandwidth
13. 3834 MHZ

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
1.85750008 GHz

Start Freq
1.84625666 GHz

Stop Freq
1.86875660 GHz

CF Step

)l 225000808 MHz
| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission

Pagel33, Totall53



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.5.2 Channel =M

2.2.5.2.1 16QAM/1RB # 0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

%Htten 36 dB
1

Huto

#\EH 430 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
810.8849 kHz

Transmit Freq Error  -6.632 MHz
¥ dB Bandwidth 1. z

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.86875660 GHz

Stop Freq
1.5891 256008 GHz

CF Step
2.25008088 MHz
Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel34, Total153



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.5.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36875666 GHz

#Atten 36 dB Stop Freq
1.89125009 GHz

CF Step
2.25000000 MHz
Auto Man

Freq Offset
060660668 Hz

#VEH 438 kHz

— Signal Track
Uccupled Bandmdth Occ BH % Pur A o 0ff

837. 9868 kHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel35, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36875666 GHz

Stop Freq
1.89125666 GHz

CF Step
oW 225000000 Miz
Ml Futo Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
% B

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel36, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.4 16QAM /full RBs

4 Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 1.88 GHz Trig Fres| 4 gonnnnng GHz

Ncecupied Bandwidth

Start Freq
1.36875666 GHz

#Atten 36 dB S
- Stop Freq
¢p--.-._.-_...-...,_....__‘l' LU W« AP IS PO PR T N SRS S iy 1 : 8 g 1 2 5 'a 'a 'a G H ¢
CF Step
n| 2. o00aena MHz
Auto Man

Freq Offset
060660668 Hz

Sweep 1 ms (

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel37, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.25.3 Channel =T

2.2.5.3.1 16QAM/1RB # 0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.9825 GHz Trig Fres

#\EH 430 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
879.4630 kHz

Transmit Freq Error  -6.643 MHz
¥ dB Bandwidth 1. z

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.96256666 GHz

Start Freq
1.89125666 GHz

Stop Freq
1.913756808 GHz

CF Step
2.25000880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel138, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.3.2 16QAM /1RB # max

4 Agilent

Ch Freq 1.9025 GHz
Ncecupied Bandwidth

#VEH 438 kHz

Trig Free

Occupied Bandwidth
815.5554 kHz

Transmit Freq Error & z
X dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
196250808 GHz

Start Freq
1.589125666 GHz

Stop Freq
1.91375666 GHz

CF Step
225000008 MHz

| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)016112013-2004

No Distribution without Written Permission

Pagel139, Totall153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
S

Ch Freq 1.9025 GHz Trig Free
Ncecupied Bandwidth

Center Freq
196250808 GHz

Start Freq
1.589125666 GHz

#Atten 36 dB
Stop Freq

A 1.91375008 GHz

e 1y

CF Step
2.25000000 MHz
gl Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel140, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
I
Ch Freq 1.9825 GHz Trig Free

Occupied Bandwidth T

Center Freq
196250808 GHz

Start Freq
1.589125666 GHz

Mlkrl 1.9671 112 -

e 12.75 dBn
n 1 , ston Frea
?L-\.III’T__.-‘.r-_JrILL-".."'_"'-'-'-‘""‘"'-"“?"I-ﬂ-‘-.-».-.-._._......J' '|_.._,.-1;,.-..._.-..,,.-.,_,..-._.-...-.t,.._-..—.-‘.r-‘_ql 1 . g 1 3 ? 5 @ @ @ G H z
CF Step
2.25008008 MHz
j| Auto Man

Freq Offset
060660668 Hz

#/BH 438 kHz Sweep 1.-. ms

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

13.3871 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel41, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6 Channel Bandwidth = 20 MHz
2.2.6.1 Channel =B
2.2.6.1.1 16QAM/1IRB # 0

# Agilent R T |Freg/Channel

I
Ch Freq 1.26 GHz Trig Free

Ncecupied Bandwidth

Center Freq
1.36606666 GHz

Start Freq
1.545606066 GHz

#Htten 36 dB
g Stop Freq
gl b 1.87500880 GHz
| €
I A CF Step
b il an 3.60006000 MHz
\L‘L_.._.-""“-." ||l"'*-"'I""f"‘*r-""l'ﬂ'l LTI TP T o e 5 m Man
Freq Offset
B.apaRaEaE Hz

200 k

Occupied Bandwidth
1.0608 MHz

Transmit Freq Error

#II_IIE:H h,_'l CHZE

Signal Track
On Off

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel42, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.26 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.56000008 GHz

Start Freq
1.54566666 GHz

Stop Freq
1.87566666 GHz

f ‘a. CF Step
il W, 3.00000000 MHz

|
"'"*"1"1_.1'"rl-“__.l|1'| l‘--. ; TR iuio Man

|'‘I.....‘...'‘-n..1'l|‘-''|1''-..--r-.'m"-...-»-"

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

1.8237 MH x dB

Transmit Freq Error MHz
X dB Bandwidth A

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel43, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.26 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.56000008 GHz

Start Freq
1.54566666 GHz

#Atten 36 dB
I Stop Freq
¢-r‘-..~"' .r'—r-"'-"‘--L:?"'"'"'-""r"""“""-" rthry 1 - 8 ? 5 EI EI EI EI EI G H <
lIIII
CF Step
] 300000000 MHz
| Cuto Man

Freq Offset
060660668 Hz

VB 620 kHz Sweep 1 s

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

9.0238 MHz x dB

Transmit Freq Error 1
% dB Bandwidth )

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel44, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.26 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.56000008 GHz

Start Freq
1.54566666 GHz

Mikrl 1.
#Atten 36 dB
' 1 Stop Freq
et S P 1.87500000 GHz

? + SO PO I S Y Ay A
;

)
j

/
_} I‘r'll

!
LS N W P

CF Step
3.00000000 MHz
Auto Man

Freq Offset
060660668 Hz

VB 620 kHz Sweep 1 s

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

17.8256 MH x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel45, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.6.2 Channel =M

2.2.6.2.1 16QAM/1RB # 0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.88 GHz Trig Fres

#fitten 36 dB
I!JI'.
P

|
|I | I'J'|

!
et |l A A
Lﬂ'n.'l._._.-' T "‘L-"'q‘- -I"l"“--. J'|'1-l" 'lli L- "f.“.w I, '"n-.J"-' '}""-"-r."'-*'n_."-\.-..

#BH 628 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
936.2347 kHz

Transmit Freq Error {Hz
¥ dB Bandwidth z

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
1.353666666 GHz

Start Freq
1.36566666 GHz

Stop Freq
1.59560008 GHz

CF Step
300000880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)016112013-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel46, Total153



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36566666 GHz

Stop Freq
1.89566666 GHz

f CF Step
o il - 3.00000009 MHz

o I fl N
o —— " e '""'._..-'-1,I,..-.,1.-"-.-..I,fl |_._.;.,-|Ir,H-"-.l' e Auto Man

\,
LA
.Id'h

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

1.0244 MH x dB

Transmit Freq Error MHz
X dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel47, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36566666 GHz

Stop Freq
1.89566666 GHz

CF Step
3.00000000 MHz
M Auto Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

9.0485 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel148, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.28 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.58000008 GHz

Start Freq
1.36566666 GHz

#Atten 36 dB 2 Stop Freq

1

LS VU 0 S VP DTN Y 1.89500800 GHz

CF Step

W 3.00000000 MHz
Auto Man

Freq Offset
060660668 Hz

VB 620 kHz Sweep 1 s

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

17.8046 MHz x dB

Transmit Freq Error -4
¥ dB Bandwuidth 14.

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel149, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.3 Channel =T

2.2.6.3.1 16QAM/1RB # 0

# Agilent RL Freq/Channel
.

Ch Freq 1.9 GHz Trig Freo 1%35‘@‘@%%5%?&
Decupied Bandwidth

Start Freq
1.38566666 GHz

Stop Freq
1.91560808 GHz

CF Step
\ 300000060 MHz

11
f . A
I.-""'\.In._.l..l"l.J ' ".'._a',1.r1_..a.u_.-'fn"'rj l‘l-,l'.l-"-""lﬂ'?“"“ """L.rﬂ"..ﬂu___,ﬁ'\,_lllllll__ JIL..-"'.I h | M M df

Freq Offset
0.66666666 Hz

#BH 628 kHz

. : - Signal Track
Occupied Bandwidth Occ BH % Pur 4 0 0ff

1.1173 MHz x dB  -26.00 dB

Transmit Freq Error {Hz
¥ dB Bandwidth 1. z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel50, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.9 GH=z Trig Free
Ncecupied Bandwidth

Center Freq
196080008 Hz

Start Freq
1.58566666 GHz

Stop Freq
1.91566666 GHz

I e CF Step
il : ) ) 300000008 MHz
" _L.‘_~1."‘r‘.._'__‘-'r-.J'-"-,,-.-l,l-._.l'l-l_“.u'ur ey -ll |__'|Lrl,~,.|',|r'u o - M Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

1.1158 MH x dB

Transmit Freq Error MHz
X dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel51, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.9 GH=z Trig Free
Ncecupied Bandwidth

Center Freq
196080008 Hz

Start Freq
1.58566666 GHz

Stop Freq
1.91566666 GHz

CF Step
e 3.00800800 MHz
MY (uto Man

Freq Offset
060660668 Hz

#BH 628 kHz
- - — Signal Track
Bandwidth Occ BH % Pur A o 0ff

9.0328 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel52, Totall53
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 1.9 GH=z Trig Free
Ncecupied Bandwidth

Center Freq
196080008 Hz

Start Freq
1.58566666 GHz

Stop Freq
1.91566666 GHz

CF Step
] 3.00000000 MHz
i Auto Man

Freq Offset
060660668 Hz

. - — Signal Track
Bandwidth Occ BH % Pur A o Off

17.7947 x dB

Transmit Freq Error 449,
® dB Bandwidth 19.2

File Operation Status. C:PICTURE.GIF file saved
END

Report No: Confidential Information of Huawei. Pagel53, Total153
SYBH(Z-RF)016112013-2004 No Distribution without Written Permission



